fift

i
B2
sl
iy

O
@)
=
o
O
%
o
~

GM6000X

Inverter Generator

=~ YT Y i
SR,

N~
Fi)




%48 (Crankcase)

= p—— —
?oj.g é’;zfﬁ.ﬁ TR Description Qfaﬁn%ity

1 0210. 180. X01V. 00. 00 TE I AT Piston ring ass. 1

2 0200. F80. 001V. 00. 00 e Piston 1

3 0230. 168. 001V. 00. 00 THIER R Clip, Piston pin 2

4 0220. F80. 001V. 00. 00 THE Piston pin 1

5 0190. F80. 001V. 00. 00 R AL Connecting rod assembly 1

6 5787. 06025. 00. 01 2R M6 X 25 Blot 2

7 2100. F80. 001V. 00. 00 = R A High pressure bag 1

8 1000. F80. 0011. 00. 00 HEEIEREN Crankcase body 1

9 0180. F80. 001V. 61. 00 Hh h 251 Grankshaft ass. 1

10 3150. 173. 001V. 00. 00 WiE 30X 46 X8 0il seal 1




11 1260. 168. ROO1V. 66. 00 [HUHIZEEE T ¢ 10 Gasket for oil drain bolt 2
12 1250. 168. ROO1V. 00. 20 [t g2 0il drain bolt 1
13 3170. 168. ROO1V. 00. 00 |EAIEH-A% 8X 14 Set pin 2
14 1521. F80. 001V. 00. 00 fl R 7% Trigger 1
15 2090. F80. 001V. 00. 00 JEZ AR Crimping board 1
16 5787. 06014. 00. 01 A IEAE M6 X 14 Blot 1
17 5789. 06028. 00. 01 AT A IEAE M6 X 28 Blot 2
18 5789. 05016. 00. 07 AR M5 X 16 Blot 2
19 2070. F80. AO1V. 00. 00 AL A AL Starting motor 1
20 1250. 168. R0030. 00. 20 [JBGHIZE#E 0il drain bolt 1
21 6761. F80. 0010. 00. 00 SRS AR Cylinder baffle 1




A% (Crankcase cover)

=) = 3% = =
Eike i i FHB A 42 R Description iﬁg'

No. Part No. Quantity
1 5787. 08035. 00. 01 AL M8 X 35 Blot 7
2 1230. F80. 001V. 00. 00 MLy R 0il gauge ass. 1
3 1010. F80. 0011. 00. 00 it iy 4 7 Crankcase cover 1
4 5789. 06010. 00. 01 AR M6 X 10 Blot 1
5 0270. 173. 005V. 00. 00 7% 6206 Ball bearing 1
6 1020. 164. 0011. 00. 00 HLIH R 27 Warning device 1
7 5787.06014. 00. 01 AR M6 X 14 Blot 2
8 3170. 168. ROOLV. 00. 00 |ENHS-ARY 8X 14 Set pin 2
9 3040. F80. 0011. 00. 00 i e A 5 Gasket, Crankcase 1
10 1040. F80. 0011. 60. 00 ekt Camshaft ass. 1




HL4EH (Motor assembly)

—— = —
- T S s

1 4000. 528. 0030. 00. 02 HALE T Motor stator 1

2 5787. 06065. 00. 01 i BB M6 X 65 Blot 3

3 4000. 528. 001V. 00. 01 HALE T Motor rotor 1

4 2030. F80. 001V. 00. 00 KE AU Flywheel fan 1

5 2020. F80. 002V. 00. 00 FEEhE Starting sleeve 1

6 6177. 14000. 06. 01 HAIERE M14X 1.5 Nut 1

7 5787. 06014. 00. 01 AR M6 X 14 Blot 4




= = = =
o e B e

1 5787. 06025. 00. 01 RIS M6 X 25 Blot 4

2 0001. F80. 001V. 00. 01 TSk 75 Cylinder head cover 1

3 2370. F80. 001V. 00. 00 JERE Exhaust pipe 1

4 7061. F80. 001V. 00. 00 PR R AR 2 Breathing valve plate assembly 1

5 7061. F80. 002V. 00. 00 R Breathing valve pad 1

6 5789. 05010. 00. 07 W24 M5X 10 Blot 1

7 3000. F80. 001V. 00. 00 Gk R B Cylinder head cover pad 1

8 2190. F80. 0011. 00. 00 S Cylinder head air hood 1

9 5787.10075. 05. 10 AR M10X 1. 25X 75 Blot 4

10 2160. 168. 008V. 00. 00 KA FE Spark plug 1

11 0900. 06102. 00. 01 E M NCEKIEFE 6X 102 Blot 2

12 0900. 08032. 00. 01 WKL B 8X 32 Blot 2

13 0010. F80. 001V. 00. 00 ATk Cylinder head 1

14 3170. 188. 002V. 00. 00 SENLAY 12X20 Set pin 2

15 3020. F80. 0020. 00. 00 Bk Gasket, Cylinder head 1

16 7080. 165. 001V, 00. 00 [¥AUHIEN] Fuel filter 1




HH#5N2S (Engine Starter)

3 =) o L
1 2000. F80. 0011. 00. 01 Egh R Starting hood 1
2 5787.06018. 00. 01 HALIEEE M6 X 18 Blot 5
3 2000. T70. 001V. 00. 03 EEFH Starting handle 1
4 2186. T48. 001V. 00. 00 FLF# R Handle cover 1
5 2000. T70. 0020. 00. 02 Fid Pull the plate 1
6 5787, 06014, 00,01 LIRS M6 X 14 Blot 4




12—
—13
13—
10
11
BEAS (Air distribution)

3 =] =2
1 5787. 06014. 00. 01 W RIEAE M6 X 14 Blot 1
2 0085. 165. 001V. 00. 00 EERE 0il seal, Intake valve 1
3 0107. F70. 020V. 00. 00 PRI S Rocker shaft stop 1
4 0100. F80. 001V. 00. 00 e Rocker ass. 2
5 0105. K92. 001V. 00. 01 PR 4 Rocker shaft 2
6 0090. 168. 001V. 00. 00 TS Valve top cap 2
7 1120. 165. 0020. 00. 00 I8k Valve collet 2
8 0060. 165. 0020. 00. 00 AT R Valve spring seat 2
9 0040. F80. 001V. 00. 00 AR Valve spring 2
10 0030. F80. 001V. 00. 00 HEAD Exhaust valve 1
11 0020. F80. 001V. 00. 00 A Intake valve 1
12 0160. F80. 001V. 00. 00 HEAT Pusher 2
13 1030. F68. 001V. 00. 00 AL Tappet 2




o —N

T
6

o —

N E

il S84 (Carburetor parts)

= = 3y =] W EL

- FET. B s
1 2260. F80. 0080. 00. 00 A 2% LA Carburetor ass. 1
2 3060. F80. 001V. 00. 00 RO Gasket, inlet port 1
3 2300. F80. 001V. 00. 00 1 A R Carburetor block 1
4 3080. F80. 001V. 00. 00 Al YAy Gasket, carburetor 1
5 2360. 168. ROO1V. 00. 00 | VM1 < Bl Tubing clamp ring 2
6 2330. 154. C020. 00. 21 W 0il tube 1




ZEyE8%  (Air cleaner)
= = = —
2280. F80. 0010. 00. 00 Estsens kg Air cleaner ass. 1
3095. 168. 001V. 00. 00 TSR AL Air filter paper pad 1
6177..06000. 00, 01 WAL DA R RE M6 Nut 2




¥iZE 3% (Inverter)

= 3 A=) =

?{f A"P’:iq:.j5 TR Description Quéaﬁn%ity
1 6452. 526. 0010. 00. 00 BIRERE Rubber connecting sleeve 1
2 4623. 526. 0010. 00. 00 AR A N B Inverter inner cover 1
3 2470. 528. 0100. 00. 00 AR % Inverter 1
4 8452. 526. 0010. 00. 00 WA IR Inverter bracketl 1
5 8452. 526. 0020. 00. 00 WA IR IR Inverter bracket2 1
6 6177. 06000. 00. 01 AL P AR REM6 Locking nut with disc 2
7 4624. 526. 0020. 00. 00 AR AN Inverter cover 1
8 5787.06016. 00. 01 AR AEME X 16 Bolt 8
9 6854. 528. 0021. 00. 00 R BB A DC control module 1




HEE 2% (Muffler parts)

= = 5 —
?07.5 %sz:ll\?iﬁ SR Description Qu;fn?ity

1 2400. 526. 0011. 00. 00 H 75 AR A Muffler components 1

2 2440. 526. 0010. 00. 00 AR Muffler bracket 1

3 3100. 188. 004V. 00. 00 HER R Exhaust port gasket 1

4 6170. 08000. 00. 01 vaviik-3salt Hexagon nut 2

5 5787.08016. 00. 01 ity BLIEFEMS X 16 Bolt 4




.22 (Frame)

= = = =
FN?oj.g 4‘;2514:]1\%];5 T AT Description Quia&n%ity

1 3331. 526. 0012. D7. 00 BLEEE A Frame components 1

2 3332. 526. 002V. 00. 00 BT Front wheel 2

3 3335. 526. 0010. 04. 00 bl Wheel axle 2

4 3330. 460. E91V. D7. 01 HRFAL Handle plug 2

5 5787. 08045. 00. 01 T RLIBAEMS X 45 Bolt 2

6 6177. 08000. 00. 01 AP ERE (M8) Locking nut with disc 10

7 3360. 528. 002V. 00. 00 IR 2 Shock pad 2 4

8 7341. 855. 002V. 21. 00 REH CEEE) R-type bolt 2

9 6177. 06000. 00. 01 WAL B ERRE (M6) Locking nut with disc 6




10 5787. 06040. 00. 01 ity BLIZEAEME X 40 Bolt 4
11 3334. 460. GO1V. D7. 00 S Shock mount bracket 2
12 3360. 460. 002V. 00. 00 = Shock pad 2
13 5787. 06025. 00. 01 i BLIZ AR MG X 25 Bolt 2
14 3340. 526. 0020. 00. 00 #7718 8 AR 2 Dynamic fixed base plate 2 1
15 3340. 526. 0010. 00. 00 zh 11 E R 1 Dynamic fixed base plate 1 1
16 3410. 467. 003V. 00. 00 ERRk Connecting line 1
17 5787.06012. 00. 01 ity BLIEAEME X 12 Bolt 1
18 8621. 06000. 00. 01 A5 B8l External tooth washers 1
19 6177. 16000. 06. 01 W BLB AR RE (ML6) Locking nut with disc 1
20 2460. 522. 004V. 00. 00 IR Storage battery 1
21 3330. 460. 102V. D7. 10 FJRL AR Pressing plate 1
22 2480. 445. 001V. 00. 00 R 2R 1B AR Positive electrode of battery line 1
23 2480. 445. 002V. 00. 00 ML ZR F ik Battery line negative electrode 1
24 5787.06012. 00. 07 T R IEAEMG X 12 Bolt 2
25 2757.562. 0010. 00. 00 | Hi i {R3 #4 Battery protection pad 1




W (Panel)

=, 2 3 o PSR
?01.5 12514:11\%])75 AR Description Qj:zn?ity
1 3370. 526. L220. 00. 99 R JG &= 5% Panel rear cover 1
2 3370. 526. L220. 00. 99 RIS Control panel combination 1
3 5787.06012. 00. 01 ity BLIEAEME X 12 Bolt 4
4 0818. 05010. 00. 07 +FALIEET (5X10) Bolt 5
5 5528. 000. 0050. 00. 00 COfp g €0 alarm 1
6 2453. 526. 0010. D7. 00 COZz 35 CO mounting plate 1
7 6111. 469. 0020. 00. 00 Bl I IE AR M3*10 Bolt 2
8 0819. 04016. 10. 01 A LIRET (4X16) Bolt 3




= —’/
—*¢
8— | -—3 &
| 13
6—0
—S %10 H—12
9%’? —M
88—
6—8
7— o—12
g-—7
9%
8%2 &
5—23F
6—8
—8
PRMFEEEH  (Fuel tank components)
75 FEH GRS N . B
x4 N D ipti
No. Part No. FHIEET, escription Quantity
1 3200. 526. 0011. P4. 00 HI £ Tank 1
2 3203. 460. 0020. 00. 00 VA6 75 Fuel tank cap 1
3 3204. 460. 001V. 00. 00 PRI E Fuel filter screen 1
4 3207. 460. 003V. 00. 00 WAL e~ g A Indicator as—oil level 1
5 3210. 460. DO3V. 00. 00 AR IR Fuel tank switch 1
6 3213. 460. 001V. 00. 00 HEEEIESS Tank bushing 4
7 3217.460. 001V. 00. 00 Wi R E 0il tank mounting rubber sleeve 4
8 4100. 460. 001V. 20. 07 JEFR P PEX P25X 1.5 Non standard flat pad 4
10 3200. 487. CO1V. 00. 09 YHI A B[] 1] Tank check valve 1
11 2330. 473. 0050. 00. 00 PRIM 28 R W Fuel oil evaporation collection pipe 1
12 2360. 458. RO03V. 00. 00 |FFJEIHE F O 8 Tubing clamps 2
13 1360. 452. 0010. 00. 00 YHRL 2838 Plastic twisted thread ring 1






